
 

Approve Deny Signatures Date 

X  
Jonathan P. Peterman  
Jonathan P. Peterman / Project Manager February 21, 2023 

X  
Nicholas W. Hartranft  
Nicholas W. Hartranft, P.E. / Environmental Engineer Manager February 22, 2023 

 

Northcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0043681 

Facility Type Municipal APS ID 1062792 

Major / Minor Major Authorization ID 1395306 

a 
Applicant and Facility Information 

a 

Applicant Name 
Valley Joint Sewer Authority Bradford 
County 

 
Facility Name 

Valley Joint Sewer Authority WW 
Treatment Plant 

 

Applicant Address 1 S. River Street   Facility Address 1 S. River Street   

 Athens, PA 18810-1701   Athens, PA 18810-1701  

Applicant Contact Scott Riley  Facility Contact Craig Allis  

Applicant Phone (570) 888-2253  Facility Phone (570) 888-2253  

Client ID 62767  Site ID 257234  

Ch 94 Load Status Not Overloaded  Municipality Athens Borough  

Connection Status No Limitations  County Bradford  

Date Application Received May 4, 2022  EPA Waived? No  

Date Application Accepted May 10, 2022  If No, Reason Major Facility, Significant CB Discharge  

  

Purpose of Application Application for a renewal of an NPDES permit for discharge of treated Sewage.  

a 

 

Summary of Review 

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 
15-day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may 
request or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that 
there is significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the 
Pennsylvania Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the 
geographical area of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0043681 
Valley Joint Sewer Authority WW Treatment Plant  
 
 

2 

 
 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 2.25  

 Latitude 41º 58' 1.30"  Longitude -76º 30' 48.97"  

 Quad Name Sayre  Quad Code 0333  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Susquehanna River (WWF)  Stream Code 06685  

 NHD Com ID 46465865  RMI 289.41  

 Drainage Area 4,920  Yield (cfs/mi2) 0.083  

 Q7-10 Flow (cfs) 408  Q7-10 Basis Stream Gage No. 1515000  

 Elevation (ft) 742  Slope (ft/ft) 0.0008  

 Watershed No. 4-B  Chapter 93 Class. WWF  

 Existing Use WWF  Existing Use Qualifier N/A  

 Exceptions to Use None.  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment MERCURY, POLYCHLORINATED BIPHENYLS (PCBS)  

 Source(s) of Impairment SOURCE UNKNOWN, SOURCE UNKNOWN  

 TMDL Status Final  Name Susquehanna River PCB  

 

 Nearest Downstream Public Water Supply Intake Danville Municipal Water Authority  

 PWS Waters Susquehanna River   Flow at Intake (cfs) 1740  

 PWS RMI 124  Distance from Outfall (mi) 151  
 

 
Changes Since Last Permit Issuance: The updated Q7-10 data was obtained from the updated stream gage information 
obtained from Stuckey, M.H., and Roland, M.A., 2011, Selected Streamflow Statistics for Streamgage Locations In and 
Near Pennsylvania.  A comparative analysis was conducted using the associated stream gage (01515000) which is 
located slightly upstream of the discharge location. The upstream gage data indicates that the Q7-10  above the discharge 
is 396 cfs. It was determined that the Q7-10 is 408 cfs which was used in previous reviews. Q7-10 calculations are attached 
in Appendix A. 
 
Other Comments: None. 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0043681 
Valley Joint Sewer Authority WW Treatment Plant  
 
 

3 

Anti-Backsliding 
 

In accordance with 40 CFR 122.44(l)(1) and (2), this permit does not contain effluent limitations, standards, or conditions 
that are less stringent than the previous permit. 

 
TMDL Impairment 

 
Susquehanna River PCB 
The pollutants that are the causes for the designated use impairments in the Susquehanna River have been identified as 
organic Polychlorinated Biphenyls (PCBs). It is now illegal to manufacture, distribute, or use PCB in the United States. It is 
believed that the PCBs present in the Susquehanna River reside primarily in the sediment due to historic use. The main 
source of the PCBs was introduced into the environment while their use was unrestricted. However, occasional releases 
still occur. In addition, some permitted discharges and Superfund sites contribute PCB to surface water. It can be 
determined that a facility of this type with the associated industrial users, would not be a source for PCBs. In accordance 
with 40 CFR §122.44(d)(1)(ii)&(iii), it can be determined that the effluent from this facility has no “Reasonable potential to 
cause, or contributes to an in-stream excursion above the allowable ambient concentration of a State numeric criteria 
within a State water quality standard for an individual pollutant.” Therefore, the permit will not be required to contain 
effluent limits for PCB’s. The TMDL stipulates that natural attenuation may be the best implementation method because it 
involves less habitat disturbance/destruction than active removal of contaminated sediments. 
 

Chesapeake Bay Requirements 

 
In order to address the TMDL, Pennsylvania developed a Chesapeake Watershed Implementation Plan (WIP) – Phase I.  
Since the publication of Pennsylvania’s Phase I Chesapeake WIP in January 2011 and the Chesapeake Bay TMDL, 
several activities have occurred that necessitated the development of the Phase II WIP. Initially, a phased approach was 
utilized which imposed TN and TP cap loads in reissued permits for significant sewage dischargers. Accordingly, Valley 
Joint Sewer Authority’s renewed permit, issued 3/1/2011, included these TN and TP cap loads.  A review of these caps 
loads indicated that the previous permit included 1,125 lbs of Total Nitrogen offsets in the cap load.  Given that offsets can 
only be used for compliance and cannot be used for nutrient trading, and in accordance with the Phase II WIP the offsets 
were previously removed from the cap load and recognized in a footnote included in Part A of the permit. Per the April 6, 
2015 revisions to the Chesapeake Bay Watershed Implementation Plan (WIP), Phase II, the monitoring frequencies for 
the Nitrogen series and Total Phosphorus were increased from 1/week to 2/week.  Additionally, the Chesapeake Bay 
language at Part C I of the permit has been revised to reflect the revised WIP Phase III. 
 
The limitations and monitoring requirements specified below are proposed for the draft permit, to comply with 
Pennsylvania’s Chesapeake Bay Tributary Strategy: 
 

Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date 
 

Discharge  
Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) Concentrations (mg/L) Minimum 
Measurement 

Frequency 
Required 

Sample Type Monthly Annual Minimum 
Monthly 
Average Maximum 

Ammonia---N Report Report  Report  2/week 24-Hr Comp. 

Kjeldahl---N Report   Report  2/week 24-Hr Comp. 

Nitrate-Nitrite as N Report   Report  2/week 24-Hr Comp. 

Total Nitrogen Report Report  Report  1/month Calculation 

Total Phosphorus Report Report  Report  2/week 24-Hr Comp. 

Net Total Nitrogen Report 41,095*    1/month Calculation 

Net Total Phosphorus Report 5,479**    1/month Calculation 
*TN = 2.25 MGD x 6.0 mg/l x 8.34 x 365 days/yr = 41,095 lb/yr  

+ 1,125 lb/yr (Offsets) = 42,220 lb/yr (Previous cap load listed in permit) 
**TP = 2.25 MGD x 0.8 mg/l x 8.34 x 365 days/yr = 5,479 lb/yr 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0043681 
Valley Joint Sewer Authority WW Treatment Plant  
 
 

4 

Treatment Facility Summary 

 
Treatment Facility Name: Valley Joint Sewer Authority WWTP 
Tributary Sewer System Information: The Valley Joint Sewer Authority Wastewater Treatment Plant serves Athens 
Borough, Athens Township, Sayre Borough, and South Waverly Township. All sewer systems are 100% separated. 
 

Municipality Served Flow Contribution % 

Athens Borough 22 

Athens Township 29 

Sayre Borough 45 

South Waverly Township 8 

Total 100 

 
The discharge flow rates for the previous year (2021), in MGD, are as follows: 

 

Existing Annual Average Maximum Monthly Average Month of Highest Flow 

1.302 1.474 October 2021 

 

Treatment Facility Summary 

 

Treatment Facility Name: Valley Joint Sewer Authority WWTP 
 

WQM Permit No. Issuance Date Comments 

0811401 7/21/11 Upgrade and installation of 3 new SBRs. 

0802401 6/28/02 Replace pumps, install new mechanical screens, and convert 
anaerobic digesters to aerobic digesters. 

0897407 12/31/97 Rerating of the plants annual average flow from 2.0 to 2.25 MGD and 
the design hydraulic capacity to 2.57 MGD. 

0897404 5/27/97 Installation of UV system. 

0887401-T1 3/23/92 Transfer from Athens-Sayre Joint Authority to Valley Joint Sewer 
Authority. 

0887401 A-1 7/22/88 Rerate from 1.6 to 2.0 MGD. 

0887401 3/30/87 Addition of aeration tanks to existing treatment plant to meet secondary 
standards. 

0873401 2/21/73 Upgrades to the existing plant. 
 

 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor UV 2.25 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

2.25 5,048 Not Overloaded Dewatering Compost 

 
New Treatment System Components (See Appendix E for Plant Process Flow Diagram): 
- Two (2) Metering Flumes. 
- One (1) Mechanical Screen with Manual Bar Rack. 
- One (1) Raw Water Pump Station with Three (3) Raw Wastewater Pumps (2 duty, 1 standby). 
- One (1) Grit/Grease Removal System. 
- One (1) Distribution Box. 
- Three (3) 17,600 Gallon SBR Tanks. 
 - Five (5) Aeration Blowers. 
- One (1) UV Disinfection System. 
 - Two (2) Units (One per channel), Seven Modules Per Unit, Eight Lamps Per Module (112 Lamps). 
- One (1) Outfall #001 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0043681 
Valley Joint Sewer Authority WW Treatment Plant  
 
 

5 

- One (1) Sludge Holding Tank. 
- One (1) Sludge Thickening Tank. 
- One (1) Autothermal Thermophilic Aerobic Digester. 
- One (1) Secondary Nitrification/Denitrification Reactor. 
- One (1) Centrifuge Dewatering System. 
- One (1) Sludge Storage Pad. 
 
Compliance Sampling Location: Discharge from the UV tank. 
Sewage sludge / biosolids disposal: NTSWA landfill. 
Changes Since Last Permit Issuance: None. 
 

Industrial Users  

 
The Valley Joint Sewer Authority receives wastewater from the following industrial users: 
 

Industrial User 
Wastewater Flows (GPD) 

Significant IU? 
Pollutant 
Groups Process NCCW Sanitary Other Total 

Bimbo Bakeries USA, Inc. - 14,380 535 560 15,475 No - 

Camco Manufacturing, Inc. - - - - - No - 

Clare Printing - - - - - No - 

G.E. Railcar Repair Services 24,000 - 2,300 - 26,300 No - 

Masco Cabinetry 10,200 - 1,200 - 11,400 No - 

TOTAL 34,200 - 4,035 - 53,175   
 

 
The Valley Joint Sewer Authority does not have any Significant Industrial Users (SIU) or and EPA approved pre-
treatment program.  
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0043681 
Valley Joint Sewer Authority WW Treatment Plant  
 
 

6 

Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other:       

 
The dilution series used for the tests was: 100%, 60%, 30%, 2%, and 1%. See section below for TIWC. See Appendix F for 
WETT Spreadsheet. 
 
Summary of Four Most Recent Test Results  
 
NOEC/LC50 Data Analysis 
 

Test Date 

Ceriodaphnia Results (% Effluent) Pimephales Results (% Effluent) 

Pass? * 
NOEC 

Survival 
NOEC 

Reproduction LC50 
NOEC 

Survival 
NOEC 

Growth LC50 

8/22/21-8/27/21 100 60 100 100 100 100 Yes 

9/27/20-10/2/20 100 100 100 100 100 100 Yes 
9/22/19-9/27/19 100 100 100 100 100 100 Yes 
7/15/18-7/20/18 100 100 100 100 60 100 Yes 

*  A “passing” result is that which is greater than or equal to the TIWC value. 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?  (NOTE 
– In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests). 
 

 YES    NO 
 
Comments: No reasonable potential can be assumed. 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 0.051  Chronic Partial Mix Factor (PMFc): 0.358 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 
 
[(2.25 MGD x 1.547) / ((408 cfs x 0.051) + (2.25 MGD x 1.547))] x 100 = 14.33% 
 
Is IWCa < 1%?  YES    NO  (YES - Acute Tests Required OR NO - Chronic Tests Required) 
 
If the discharge is to the tidal portion of the Delaware River, indicate how the type of test was determined: 
 
No. 
 
Type of Test for Permit Renewal: Chronic 

 
2a. Determine Target IWCa (If Acute Tests Required) 
 
 TIWCa = IWCa / 0.3 = N/A% 
 
2b. Determine Target IWCc (If Chronic Tests Required) 
 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0043681 
Valley Joint Sewer Authority WW Treatment Plant  
 
 

7 

[(2.25 MGD x 1.547) / ((408 cfs x 0.358) + (2.25 MGD x 1.547))] x 100 = 2.33% 
 
3. Determine Dilution Series 
 
 (NOTE – check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies). 
  

Dilution Series = 100%, 60%, 30%, 2%, and 1%. 
 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
If WET limits will be established, identify the species and the limit values for the permit (TU). 
 
N/A. 
 
If WET limits will not be established, but reasonable potential was determined, indicate the rationale for not establishing 
WET limits:  
 
N/A. 
 
Part C of the permit will contain following requirements for this major sewage facility: 

 
1. Part C Condition 114 “Whole Effluent Toxicity (WET)” 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0043681 
Valley Joint Sewer Authority WW Treatment Plant  
 
 

8 

 

Existing Effluent Limitations and Monitoring Requirements 

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report 

Report 
Daily 
Max XXX XXX XXX XXX Continuous Metered 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab 

Dissolved Oxygen XXX XXX Report XXX XXX XXX 1/day Grab 

Carbonaceous 
Biochemical 
Oxygen Demand 
(CBOD5) 465 750 XXX 25.0 40.0 50 2/week 

24-Hr 
Composite 

Biochemical 
Oxygen Demand 
(BOD5) 
Raw Sewage 
Influent Report 

Report 
Daily 
Max XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Total Suspended 
Solids 560 840 XXX 30.0 45.0 60 2/week 

24-Hr 
Composite 

Total Suspended 
Solids 
Raw Sewage 
Influent Report 

Report 
Daily 
Max XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Fecal Coliform 
(No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo 

Mean XXX 10000 2/week Grab 

Fecal Coliform 
(No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 